

Hebei Dashang Wire MeshCo., Ltd.

Tensile Strength Test Report

Lot No:	001	Tester:	
Customer:	Miss Silvana Wijaya	Standard:	
		Test Date:	2021-4-20 15:29:55.613 PM

Test results::

Test NO	Maximum Load (N)	Out_width(mm)	Disp. At Maximum Load Point(mm)
001-1-24	1710.746	50.000	107.397
001-2-80	1608.063	50.000	57.766
Max	1710.746	50.000	107.397
Min	1608.063	50.000	57.766
Average	1659.404	50.000	82.582

Test picture:

